MODERN EMBER

Willow Bend

Mantel Surround

OWNER’S MANUAL



Important Safety Instructions

Read and understand the entire manual before attempting to assemble, install,

or operate the product.

A WARNING

Heat clearances must be adhered to for
installation of this product; adhere to your
local building heat clearance codes and heat
clearances as stated by the manufacturer of
your specific firebox or stove model. Failure
to do so will void the product warranty.
Always consult a professional.

'A CAUTION

To avoid scratching the finish, assemble the
product on a soft, non-abrasive surface such
as carpet, thick bedding, or a large blanket.

A CAUTION

Before assembly and installation,
carefully unwrap all parts. Locate
and set aside the hardware kit before
disposing of the packaging.

A CAUTION

Use care when assembling the
product. Take your time and follow the
instructions closely.

SAVE THESE INSTRUCTIONS FOR FUTURE USE.

Parts & Hardware

PARTS HARDWARE
FARE DESCRIPTION ary il PART DESCRIPTION aTy
No- No-
Bolt
1 Breast Plate 1 Al (OITD g qem| 4
Lock Washer
2 Left Leg 1 B | () | 4
3 Right Leg 1 c Flat Wajr/‘e,f 4
4 French Cleat Mounting Board 1 D % Allen Wrench | 1
. : Screw
5 Left Scribe Molding 1 E P 48 x 40mm 5
6 Right Scribe Molding 1 F — Small Nails | 1 pk
7 Top Scribe Molding 1




MOUNTING GUIDE

It is recommended to mount to wall studs. If your application calls for mounting
directly to drywall, concrete, or brick, we recommend using the appropriate
hardware that can be found at your local hardware store.

RN N SR A R
| Bk ] L {
i )
{ d uy
h L

Studs

Concrete ~ Drywall

NOT INCLUDED s NOT INCLUDED
5 ? S f’

REQUIRED: MAY BE REQUIRED:
(NOT INCLUDED) (NOT INCLUDED)
Pencil Tape Measure Drywall Anchors
Level Stud Finder Concrete Anchors

Drill Hammer Lag Bolts




Assembly Instructions

STEP 1

=) (o) D 0

D | Allen Wrench A | Bolt 1/4” x 64mm | x4 | B|Lock Washer 1/4” | x4 | € |Flat Washer 1/4” | x4

1. Place the Breast Plate (1) upside down on a soft surface. Align the holes of the Left
Leg (2) and Right Leg (3) to the Breast Plate (1).

2. Use 1-3/4” long Bolt (A), Lock Washer (B), and Flat Washer (€C) to attach the
Left Leg (2) and the Right Leg (3) to the Breast Plate (1) as pictured above.

3. Use Provided Allen Wrench (D) to tighten hardware.



Assembly Instructions

STEP 2

[pa==aaas

E | Screw #8 x 40mm | x5

1. With the Fireplace Surround (1-3) upside down on a soft surface, hold the mounting board in
position on the Breast Plate (1). Measure from the top of the Breast Plate (1) to the bottom of the
mounting board (4) and make note of this measurement.

2. Place the Fireplace Surround (1-3) against the fireplace in the desired location. Draw a line on the
wall along the top of the Fireplace Surround. Remove the Fireplace Surround from the wall. Using
your noted measurement, measure and mark reference point for the bottom of the Mounting
Board (4). Using a level, mark the line at several points to ensure a level mount.

3. Using a stud finder, locate and mark the center of 3-4 studs inside the wall you intend to mount
your surround. Use the mounting board (4) to drill pilot holes at marked studs.

4. Using Screw (E), attach the French Cleat Mounting Board (4) to the wall.



Assembly Instructions
STEP 3

1. Lift and place the Fireplace Surround (1-3) onto the French Cleat Mounting Board (4)
and slide down until the surround is tight against the wall.

2. Push the surround tight against the wall and then push down firmly on the surround to
ensure the French cleat is properly connected.



Assembly Instructions

—
STEP 4 F | Small Nails

-
-
-
-
.
.
.
*
*
0“ >
.
*
‘e
v
Tay .
"sgmpunst®

1. Install the Left Scribe Molding (5), Right Scribe Molding (6), and Top Scribe Molding (7)
using the supplied small nails (F).

<L, NOTE: The edge of the surround against the wall may not be tight against
'O\ the wall across the whole length of the surround. The wall may not be
s uniform and flat. If not, use caulk to fill the gap.




MODERN EMBER

Thank you for purchasing our Willow Bend Fireplace Surround!

Each unit has been manufactured to ensure safety and reliability.

Before first use, read the instructions carefully and keep them for further reference.

Questions, problems, missing parts?
Before returning to store, call Customer Service:

8am-5pm CST, Monday - Friday

Phone: 877-430-0703

Email: resolution@netdirectmerchants.com

Retain this manual for future use.

Don't forget to tag us! o
#mantelsdirect O
#modernember




